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Precisely Rig ht.

Test Report for Steel Disk Wheels I Testbericht fuer Stahlscheibenraeder

Report Nr. / Report no. 2O1'l-115 300 0343-001

Test object / Pruefgegenstand Steel Disk Wheel (fortrailer for passenger cars) /
Stahlscheibenrad (fuer Anhaenger fuer PVVWs)

Manufaclure( I Hersteller Taizhou Tongli Machine Manufacturing Co., Ltd.

A ruvnr'eintando

Applicant I Auftraggeber

Manufacturer / Fertigungsbet eb

Test object / Prafgegenstand

Model I Mode

Wheel type / Radtyp

Wheel size I RadgroBe

Material thickness / Materialdicke

Kind of centering I Zentrieraft

Fixing hole A I Befestigungsbohrung

Altachment llange I Radanlageflansch

Fixing material I Befestigungsmittel

Weld seams / Schweissnaehte
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Ningbo Tongcheng Auto Parts Co., Ltd.
Room 1801 , No.598 Jiangnan Road, Hi Tech Zone
Ningbo
P.R.China,315040

Taizhou Tongli Machine Manufacturing Co., Ltd.
East Side of Luoyang Fortune Road
Luqiao, Taizhou, Zhejiang
P.R.China, 318050

Steel disk wheel (for trailers for passenger cars) /
Stahlscheibenrad (fuer Anhaenger fuer PKWs)

6J15-5Bt112/67 /30

ET1 56050'l

6JX15

wheel disk / Radscheibe: 4,5 mm
wheel rim I Felge:3,O mm

hub centering I Mittenzentrierung
g 15 10,3 mm

@ 152 mm

Bolts or Nuts R12 spherical /
Kugelbundmuttern oder -schrauben (R 1 2)

\.s-g,sl+xloomm

Test
Sample No. /

fesf-
muater Na

indication /
Kenn-

zeichnung
Red

Variant /
Ausfuehruno

Pcd / no.

ot holes /
Lochkre6

/Zahl
Imml

Hub
hole A I
Miften-
Ioch-O
Imml

Offset /
Einpress-

tiefe
lmml

designated

load /
Radlasl

fkol

Circum-
ference /
Abtol-
Umtang

lmml

Production date

He,stellungs-
datum

1.1 - 1.3 11215 67,0 30 800 2-'t25 09/2010

2.1 - 2.2 112t5 67,0 30 800 2.125 09/2010
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Test Report for Steel Disk Wheels I Testbericht fuer Stahlscheibenraeder

Report Nr. I Report no. 2011-115 300 0343-001

Test object / Pruefgegenstand Steel Disk Wheel (for trailer for passenger cars) /
Stahlscheibenrad (fuer Anhaenger fuer PWWs)

Manulaclurcr I Hersteller Taizhou Tongli l\ilachine Manufacturing Co., Ltd.

A ruvnr,eintand'a
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lndication I Kennzeichnung

Manufacturer's indication /
H e rste I le rke n nze ic he n

Wheel type and variant /
Radtyp und Ausfuehrung

Wheel size I RadgraBe

Wheel offset / Rad-Einpresstiefe

P.C.D. I Lochkreis

Foundry indication /
Giessereikennzeichen

Manufacturer's country /
Herkunftsmerkmal

Production dale I Herstel I ungsd atum

Olher indications /
weitere Kennzeichnungen

Rh€inland (worD Altomotive Tening co.ltd.

6JX15

09/2010 (monthiyear)

B

Strength Test / Festlgke itspr fung

The steel disk wheels concluded the fatigue strength test with the lesting parameters and results listed
in the table. / Das/Die Stahlscheibenrad/-rader, hat/haben die Dauerte*igkeitsprijfung/-en mit den in

der Tabelle aufgelisteten Pr fparameter und Ergebnis/-sen abgesc/1/ossen.

Test result of the cornering fatigue test I Pr fergebnis der Biegeumlaufpriifung

Test Standard; Customer's Requirement
- Bending Moment Test 20 000 cycles at 750,4 of Mb,*
- Bending Moment Test 230.000 cycles at 500,6 of Mb.",

Test
Sample

No. /

Ikqfl

Test bending

([4b) /
Test Eiege-

momeni ([4b)

INmi

Bending

Last-

Circum'

Imml

Dyn radius

dvn.

{ml

Test Anzugs-

{Nml

vo.het nechher

Compiiance
status /
Befund

Result
beding test /

Ergebis

2.1 800 3 938 20.000 2 125 0 338 120 120 No Crack Complied

12 800 2 626 230 000 2 125 0,3 38 124 120 No Crack Complied

The steel disk wheels concluded the cornering fatigue test with the testing parameters and results listed
in the table. I Das/Die Stahlscheibenrad/-rader hat/haben die Daueiestigkeitspriifung/-en mit den in der
Tabelle aufgelisteten Prufparameter und Ergebnis/-sen abgesch/osser-
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Report Nr. I Report no. 2011-115 300 0343-001

Test object / Pruefgegenstand Steel Disk Wheel (for trailer for passenger cars) I
Stahlscheibenrad (fuer Anhaenger fuer PVI/Ws)

Manufacturer / Hersteller Taizhou Tongli Machine l\ilanufacturing Co., Ltd.
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Test result of the

Test Standard:

radial fatigue test I Priifergebnis der AbrollprAfung

Customer's Requirement
- Rim Rolling Test 2.000 km at load factor 2,0

The steel disk wheels concluded the radial fatigue test with the testing parameters and results listed in
the table. I Das/Die Stahlscheibenrad/-rAder hat/haben die Daueiestigkeitspriifung/-en mit den in der
Tabelle aufgelisteten Prafparameter und Ergebnis/-sen abgeschlossen-

Test sample pictures / Pruefmuste,totos

Test samole wheel / Iesfmusfer

side view

Test
Sarnple

Nol
tesl-

Ikqfl

Test

tkol

Test tire
size I
Tesi-

Tire

Ibarl

Test

fkm/hl

Test

Ikml

Test torque

Test Anzug6-

(Nml

varhet I nachher

Compliance

Belund

Result
beding test /

Ergebis
Biegeunlauf-

lesl

22 800 1 .600 235t7 5 4,5 BO 2.000 120 120 No Crack Complied

front view

back view
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Report Nr. I Report no. 2011-115 300 0343-001

Test object I Pruefgegenstand Steel Disk Wheel (for trailer for passenger cars) /
Stahlscheibenrad (fLter Anhaenger fuer PVW's)

Manulacluret I Hersteller Taizhou Tongli l\ilachine Manufacturing Co., Ltd.

PagelSeite 4 vonlot 4

Remarks and Notes I Anmerkungen und Notizen

The weight of one painled test sample was 9,35 kg. / Das Gewicht eines lackieften Testmusters betrug
9,35 ks.

A ruvnr,einland'a'

Attachments I Anlagen:

- Wheel drawing no. / Radzeichnung Nr.:
with revision / mit Aenderung.

- Accessories drawing no. I Zubehoerzeichnung-Nr.

- Wheel description I Radbeschreibung:

6J 1 5-B5l 1 1 2167 I 30 lroml vo m 2o1 0 /05 I 07
20'11/03/28

-N/A-

-N/A.

Place of testing and date I Pruelort und Datum

The Strength tests of the wheel have been performed at the testing laboratory of TUEV Rheinland
(Wuxi) Automotive Testing Co.. Ltd. on March 25" ,2011. I Die Festigkeitspruetungen der Raeder
wurden im Testlabor der TUEV Rheinland (Wuxi) Automotive Testing Co., Ltd. am 25.03.2011
durchgefuehft.

Remarks I Bemerkungen

This test report is not a strength certificate and must not be used for vehicle inspections according to
paragraph S 19/21 of the German Road Traffic Licensing Regulations (SIVZO). I Dieser Testbericht ist
kein Festigkeitsgutachten und dient nicht als Arbeitsunterlage fAr Eintragungen nach Paragrapll S 19/21
stvzo.

This test report does not prove that the manufacturer has a Quality Management System to guarantee
constant production quality. I Dieser Testbericht bestaetigt nicht, dass der Hersteller ein geeignetes

Qualitaetsmanagementsystem zur Sicherstellung einer gleichmaessigeti Produktionsqualitaet
unterhaelt.

This report comprises page 1 to 4. I Der Testbericht umfasst Blatt 1 bis 4.

TUEV Rheinland (Wuxi) Automotive Testing Co., Ltd., member of TUEV Rheinland Group.

Wuxi. March 2g'r . 2o11
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